PROSPECT OF IN-HOUSE RECYCLING OF GRAY
WATER

ABU SALEH MOHAMMAD WAHEDUL HAQUE

DEPARTMENT OF CIVIL ENGINEERING

BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY.
DHAKA.



PROSPECT OF IN-HOUSE RECYCLING OF GRAY WATER

BY
ABU SALEH MOHAMMAD WAHEDUL HAQUE

DEPARTMENT OF CIVIL ENGINEERING
BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY,
DHAKA.

DECEMBER 2010



PROSPECT OF IN-HOUSE RECYCLING OF GRAY WATER

BY
ABU SALEH MOHAMMAD WAHEDUL HAQUE

A thesis submitted to the Department of Civil Engineering of
Bangladesh University of Engineering and Technology, Dhaka, in partial
fulfillment of the requirements for the degree of

MASTER OF SCIENCE IN CIVIL ENGINEERING (ENVIRONMENTAL)

DECEMBER 2010
[...]
The likelihood of high COD: BOD ratios in gray water along with the predominant
use of soaps and detergents in bath and laundry indicate a high concentration of
dissolved solids such as salts. Most of these will not be removed from gray water

before reuse unless treated to a relatively high standard.

Although low in suspended solids, hair and lint are common suspended solids in
gray water that is collected from laundry and bathroom sources and can potentially
foul treatment processes.

The use of mostly alkaline soaps and detergents can also greatly affect the pH of
gray water. The diversity of the products used varies the impact on pH and this also
depends on the social choices of the household. Similar to addressing the level of
dissolved solids, the high pH cannot be corrected without acid treatment. Therefore
gray water is generally discharged to the garden or park without treatment and the

soil treats the gray water.

Although the quality of gray water is highly variable, the possibility of significant
microbial contamination ensures that gray water reuse systems must strive to avoid,

minimise or abate human contact.

The generally low nutrient loads will limit biological treatment solutions (especially

for small systems) and the high dissolved solids content will require closer scrutiny

17



of their effect within the treatment process and on the soils and environment upon
which gray water is discharged (Al-Jayyousi, 2003). Suspended solids such as hair
and lint pose problems for gray water reuse systems involving pumps and drip
irrigation systems and must be filtered (Ludwig, 1994).

Following is a comparison of typical household wastewater and gray water
(Beavers, 1995):

* 63% of BOD load;

* 39% of the suspended solids load;
* 18% of the nitrogen;

* 70% of the phosphorous;

* 65% of the wastewater flow.

The comparison of gray water with wastewater quality indicates a relatively low
contamination of gray water (Beavers, 1995) and therefore lower treatment
requirements. Additionally, the relatively high proportion of gray water generated

shows a large potential source for water savings by reuse systems.

The main applications for gray water reuse are garden and park irrigation (external
uses) as well as toilet flushing and laundry (internal) use. Household gray water
systems that reuse gray water for toilet flushing and/ or laundry water must utilise a
treatment process that includes coarse suspended solid removal, turbidity reduction
and disinfection (Al-Jayyousi, 2003).

18



2.5 Treatment

The most simple and cost affective gray water treatment procedure for in-house
recycling is chlorination, coagulation and sand filtration to remove bacterial
substances and suspended solids. The process fundamentals of how this
Coagulation, Flocculation, Chlorination and Sand filtration tests helps to treat water

is given below.

2.5.1 Coagulation and Flocculation

All waters, especially surface waters, contain both dissolved and suspended
particles. Coagulation and flocculation processes are used to separate the suspended
solids portion from the water.

The suspended particles vary considerably in source, composition charge, particle
size, shape, and density. Correct application of coagulation and flocculation
processes and selection of the coagulants depend upon understanding the interaction
between these factors. The small particles are stabilized (kept in suspension) by the
action of physical forces on the particles themselves. One of the forces playing a
dominant role in stabilization results from the surface charge present on the
particles. Most solids suspended in water possess a negative charge and, since they
have the same type of surface charge, repel each other when they come close
together. Therefore, they will remain in suspension rather than clump together and settle

out of the water.

Working Processes

Coagulation and flocculation occur in successive steps intended to overcome
the forces stabilizing the suspended particles, allowing particle collision and
growth of floc. If step one is incomplete, the following step will be

unsuccessful.

Coagulation

The first step destabilizes the particle’s charges. Coagulants with charges
opposite those of the suspended solids are added to the water to neutralize

the negative charges on dispersed non-settlable solids such as clay and color-

19



producing organic substances. Once the charge is neutralized, the small
suspended particles are capable of sticking together. The slightly larger
particles formed through this process and called microflocs, are not visible to
the naked eye. The water surrounding the newly formed microflocs should
be clear. If it is not, all the particles’ charges have not been neutralized, and
coagulation has not been carried to completion. More coagulant may need to
be added. A high-energy, rapid-mix to properly disperse the coagulant and
promote particle collisions is needed to achieve good coagulation. Over-
mixing does not affect coagulation, but insufficient mixing will leave this
step incomplete. Coagulants should be added where sufficient mixing will
occur. Proper contact time in the rapid-mix chamber is typically 1 to 3

minutes.

Coaqulation Theory

In water treatment plants, chemical coagulation is usually accomplished by
the addition of trivalent metallic salts such as Al>(SO4)3 (aluminum sulfate)
or FeCls (ferric chloride).Although the exact method by which coagulation is
accomplished cannot be determined, four mechanisms are thought to occur.

These include :

+ lonic layer compression
+«+ Adsorption and charge neutralization
++ Sweep coagulation

+ Inter-particle bridging

lonic Layer Compression

The quantity of ions in the water surrounding a colloid has an effect on the
decay function of the electrostatic potential. High ionic concentration
compresses the layers Prepared predominately of counter ions toward the
surface of the colloid. If this layer is sufficiently compressed, then the vander
waals force will be predominant across the entire area of influence, so that

the net force will be attractive and no energy barriers will exit. Although

20



coagulation such as aluminium and ferric salts used in water treatment
ionize, at the concentration commonly used they would not increase the ionic

concentration sufficiently to affect ion layer compression.

Adsorption Charge Neutralization

The nature and rather than the quantity of the ions of prime importance in the
theory of adsorption and charge neutralization. Although aluminium sulphate
(alum) is used as in the example below, ferric chloride behaves similarly.
The ionization of aluminium sulphate in water produces sulphate anions

I3

(SO,%) and aluminium cataions (AI**). The sulfate ion may remain in this

I3

from or combine with other cations. However, the AI°" cataions react

immediately with to form a variety of aquometallic ions and hydrogen.

The aquometallic ions thus formed become part of the ionic cloud
surrounding the colloid and, because they have a great affinity for surfaces,
are adsorbed onto the surface of the colloid where they neutralize the surface
charge. Once the surface charge has been neutralized, the ionic cloud
dissipater, and the electrostatic potential disappears so that contact occurs
freely. Overdosing with coagulants can result in restabilizing the suspension.
If enough aquometallic ions ate formed and adsorbed, the charges on the
particles become reversed and the ionic clouds reform with negative ions

being the counter ions.

Sweep Coagulation

The last product formed in the hydrolysis of alum is aluminium hydroxide,
Al (OH)3. The Al (OH) 3 forms in amorphous, gelatinous flocs as it is
formed, or they may become enmeshed by it sticky surface as the flocs settle.
The process by colloids are swept from suspension in this manner is known

as sweep coagulation.

21



Inter-particle Bridging

Large molecules may be formed when aluminium or ferric salts dissociate in
water. Although lager ones are probably formed also synthetic polymers may
be used or branched and are highly surface reactive. Thus, several colloids
may become attached to one polymer and several of the polymer colloid

groups may become enmeshed resulting in settlable mass.

Flocculation

Following the first step of coagulation, a second process called flocculation
occurs. Flocculation, a gentle mixing stage, increases the particle size from
submicroscopic microfloc to visible suspended particles. The microflocs are
brought into contact with each other through the process of slow mixing.
Collisions of the microfloc particles cause them to bond to produce larger,
visible flocs called pinflocs. The floc size continues to build through
additional collisions and interaction with inorganic polymers formed by the
coagulant or with organic polymers added. Macroflocs are formed. High
molecular weight polymers, called coagulant aids, may be added during this
step to help bridge, bind, and strengthen the floc, add weight, and increase
settling rate. Once the floc has reached it optimum size and strength, the
water is ready for the sedimentation process. Design contact times for

flocculation range from 15 or 20 minutes to an hour or more.

Operational Considerations

Flocculation requires careful attention to the mixing velocity and amount of
mix energy. To prevent the floc from tearing apart or shearing, the mixing
velocity and energy input are usually tapered off as the size of the floc
increases. Once flocs are torn apart, it is difficult to get them to reform to
their optimum size and strength. The amount of operator control available in

flocculation is highly dependent upon the type and design of the equipment.

22



Coagulants

Rapid Mix Al i Filtration
Influent 30 sec - 2 min _E> . ._}> _§> Rapid Sand: 2 gpm/f
% Daatian 2045 min I -4 hours Dual aad Multi Media: 4-6 gpavR?

*or alternate solids removal process

Lime
Rﬂplﬂ Mix Floc i Sedim 1on * Fitration
bagai Fat occulation caiation ;};., Rapid Sand: 2 gpm/ft®
Influeat 3> 3;:; nﬁn’:“‘ —>| 2045 min —> 1 -4 hours Dusl and Multi Media: 4-5 gpm/fF

1. pH range9-10
2. Oraltemnate solids removal process

Lime
é y Floce lator
Flocculator Recarbonation

Influent Clarifier Clarifier
1. pHrange 10-12 Recarbonation
|
Filtratioa
Softened Water

Figure 2.3(a): Design consideration of conventional plants
(Source: www.mrwa.com).

23




24



Cnagulnl
id Mix
. Dral and Multi Media Filter

[nflueni—> 30scc- 2 min > 4-5 gpu/ P

Detention

*or alternate solids removal process
Coagulants
Rapid Mix .
" Flocculation San . ihi e
Influent E: 30 sec- 2 min ___.E;. 5 _E, Dual and Muiti Media Filtar
Detention 15-30 min 45 gpu/itt

Figure 2.3(b): Design consideration of Conventional plants
(Source: www.mrwa.com).

Retention or detention time is the theoretical time in minutes that water
spends in a process. It is calculated by dividing the liquid volume, in gallons,
of a basin by the plant flow rate in gallons per minute. Actual detention time
in a basin will be less than the theoretical detention time because of “dead

areas” and short circuiting, which could be due to inadequate baffling.

Retention time =  basin volume (gallons)

gpm flow

The rise rate is calculated by dividing the flow in gallons per minute by the

net upflow area of the basin in square feet.

Rise Rate =  gpm flow

surface area

Coagulant Selection:

The choice of coagulant chemical depends upon the nature of the suspended

solid to be removed, the raw water conditions, the facility design, and the

25



cost of the amount of chemical necessary to produce the desired result. Final
selection of the coagulant (or coagulants) should be made following
thorough jar testing and plant scale evaluation. Considerations must be given
to required effluent quality, effect upon down stream treatment process
performance, cost, method and cost of sludge handling and disposal, and net

overall cost at the dose required for effective treatment.

Inorganic Coagulants

Inorganic coagulants such as aluminum and iron salts are the most
commonly used. When added to the water, they furnish highly charged ions
to neutralize the suspended particles. The inorganic hydroxides formed
produce short polymer chains which enhance microfloc formation. Inorganic
coagulants usually offer the lowest price per pound, are widely available,
and, when properly applied, are quite effective in removing most suspended
solids. They are also capable of removing a portion of the organic precursors
which may combine with chlorine to form disinfection by-products. They
produce large volumes of floc which can entrap bacteria as they settle.
However, they may alter the pH of the water since they consume alkalinity.
When applied in a lime soda ash softening process, alum and iron salts
generate demand for lime and soda ash. They require corrosion-resistant
storage and feed equipment. The large volumes of settled floc must be
disposed of in an environmentally acceptable manner.

Inorganic Coagulant Reactions

Common coagulant chemicals used are alum, ferric sulfate, ferric chloride,
ferrous sulfate, and sodium aluminate. The first four will lower the alkalinity
and pH of the solution while the sodium aluminate will add alkalinity and

raise the pH. The reactions of each follow:

ALUM
Al,(SO,), + 3Ca(HCO,), > 2AIOH), + 3CaSO, + 6

CO,
Aluminum + Calcium gives  Aluminum + Calcium + Carbon
Sulfate Bicarbonate Hydroxide Sulfate Dioxide

26



(already in the water to treat)

FERRIC SULFATE

+

Fe,(SO,), + 3Ca(HCO,), > 2 Fe(OH),+  3CaSO,
6 CO,
Ferric + Calcium gives Ferric +  Calcium +
Carbon
Sulfate Bicarbonate Hydroxide Sulfate
Dioxide
(present in the
water to treat)
FERRIC CHLORIDE
2 FeCl, + 3Ca(HCO,), > 2Fe(OH), + 3CaCl, +
6CO,
Ferric + Calcium gives Ferric + Calcium +
Carbon
Chloride Bicarbonate Hydroxide Chloride
Dioxide
(present in the
water to treat)
FERROUS SULFATE
FeSO, + Ca(HCOS)2 ____________ > Fe(OH)2 + CaS04 +
2CO,
Ferrous + Calcium gives Ferrous + Calcium +
Carbon
Sulfate Bicarbonate Hydroxide Sulfate
Dioxide
(present in the
water to treat)
SODIUM ALUMINATE
2Na,A1,0, + Ca(HCO,), > 8 AI(CH), + 3Na,O,
6H,0
Sodium + Calcium gives Aluminum + Sodium +
Water
Aluminate Carbonate Hydroxide Carbonate

(present in the
water to treat)

27



Na,ALO,  + co, > 2AIOH),  +

NaCO,
Sodium + Carbon gives Aluminum +
Sodium
Aluminate Dioxide Hydroxide
Carbonate
(present in the
water to treat)
NazAIZO4 + MgCo, > MgAI204 +
Na,CO,
Sodium + Magnesium gives Magnesium +
Sodium
Aluminate Carbonate Aluminate
Carbonate

(present in the
water to treat)

2.5.2 Chlorination

Chlorination is a water treatment that destroys disease-causing bacteria, nuisance
bacteria, parasites and other organisms. Chlorination also oxidizes iron, manganese
and hydrogen sulfide so they can be filtered out. Disease-causing bacteria can infect
humans and animals in several ways. Fecal waste from an infected host frequently
carries organisms which cause diseases such as typhoid fever, paratyphoid fever,
bacillary dysentery, infectious hepatitis and others. Disease-causing organisms are
transmitted from host to host in many ways including through a contaminated water

supply. Chlorination is the process of adding the element chlorine to water as a

method of water purification to make it fit for human consumption as drinking

water. Water which has been treated with chlorine is effective in preventing the
spread of disease. The use of chlorine has greatly reduced the prevalence of
waterborne disease as it is effective against almost all bacteria and viruses.

Chlorination is also used to sterilize the water in swimming pools and as a

disinfection stage in sewage treatment.

28


http://en.wikipedia.org/wiki/Chlorine�
http://en.wikipedia.org/wiki/Water�
http://en.wikipedia.org/wiki/Water_purification�
http://en.wikipedia.org/wiki/Drinking_water�
http://en.wikipedia.org/wiki/Drinking_water�
http://en.wikipedia.org/wiki/Drinking_water�
http://en.wikipedia.org/wiki/Disease�
http://en.wikipedia.org/wiki/Bacteria�
http://en.wikipedia.org/wiki/Virus�
http://en.wikipedia.org/wiki/Swimming_pool�
http://en.wikipedia.org/wiki/Sewage_treatment�

Chemistry in Water

When chlorine is added to water, hypochlorous and hydrochloric acids form:

Cl, + H,O e« HCIO + HCI

Depending on the pH, hypochlorous acid partly dissociates to hydrogen and
hypochlorite ions:

HCIO« H'+CIO

The hypochlorite ion then most often degrades to a mixture of chloride and chlorate

ions:

3CIO"« 2CI"+ClO3™

Advantages of Chlorination

1. Controls Disease-Causing Bacteria: Disease-causing bacteria may
enter your well during construction, repair, flooding or as a result of improper
construction. Proper chlorination will kill these bacteria. If disease-causing
bacteria enter your water supply on a continuous basis, you must eliminate the
source or construct a new water supply.

2. Controls Nuisance Organisms: Chlorine treatment will control
nuisance organisms such as iron, slime and sulfate-reducing bacteria. Iron
bacteria feed on the iron in the water. They may appear as a slimy, dark-red
mass in the toilet tank but microscopic examination is needed to confirm their
presence. Iron bacteria colonies may break loose from the inside of pipes and
flow through faucets to cause stains in laundry, plumbing fixtures, etc. A
thorough shock chlorination of the well and water system may destroy all iron
bacteria colonies. However, iron bacteria that have penetrated the water-
bearing formation will be difficult to eliminate and will likely re-infest the
system. In this situation you will need to repeat chlorination treatment
periodically. Other nuisance organisms include slime bacteria and sulfate
reducing bacteria which produce a rotten-egg odor. Chlorination will kill or

control these bacteria. Nuisance bacteria do not cause disease.

29


http://en.wikipedia.org/wiki/Hypochlorous_acid�
http://en.wikipedia.org/wiki/Hydrochloric_acid�
http://en.wikipedia.org/wiki/Dissociation_(chemistry)�
http://en.wikipedia.org/wiki/Hypochlorite�

3. Mineral Removal: You can remove large amounts of iron from
water by adding chlorine to oxidize the clear soluble iron into the filterable
reddish insoluble form. Chlorine helps remove manganese and hydrogen
sulfide in the same way.

Disadvantages of Chlorination

1. No Nitrate Removal: Chlorine will not remove nitrates from water.
The claims of some water treatment firms imply that nitrates can be removed
by chlorination. This is not true. Adding chlorine may prevent nitrates from
being reduced to the toxic nitrite form; however, nitrates are not removed from
water by chlorination.

2. Causes Smell and Bad Taste: Chlorine in water is not poisonous to
humans or animals. However, if the concentration is great enough the water
will taste bad so consumption may be reduced. Some people object to the smell
and/or taste of very small amounts of chlorine. In those cases an activated
carbon or charcoal filter may be used to remove the chlorine from the drinking

water.

Trihalomethanes (THMs) are organic chemicals that may form when chlorine
is used to treat water supplies that contain humic compounds. Humic
compounds form as a part of the decomposition of organic materials such as
leaves, grass, wood or animal wastes. Because THMs are very seldom
associated with groundwater, they are primarily a concern where surface water

supplies are used.

Lifetime consumption of water supplies with THMs at a level greater than 0.10
milligrams per liter is considered by the Environmental Protection Agency to
be a potential cause of cancer. THMs can be removed from drinking water

through use of an activated carbon filter.

30



The Chlorination Process

To chlorinate a water supply properly it is necessary to understand chlorine

demand, free available chlorine residual and contact time.

1. Chlorine demand is the amount of chlorine required to kill bacteria, oxidize
iron or other elements in the water, and oxidize any organic matter that may be